Parts Manual for

' SNAPPER

21” PLATINUM SERIES

~ CAST ALUMINUM REAR
DISCHARGE
SELF-PROPELLED
WALK BEHIND
MOWER MODELS
| SERIES 0

- LP21550

- LP21550V
‘ "?‘NLP21550V

ELP21600
NLP21600

= &)J  LP21600
::: = ELP21550KWV

SNAP p ERgMcDonough, GA., 30253 U.S.A.

(REV. 3, 9/97) ~ MANUAL No. 06196




MANUAL No. 06196 21” PLATINUM SERIES O, S.P.



HANDLES & CONTROLS

ITEM PART NO. DESCRIPTION

1 2-6422
2 2-6389
3 9-1645
4 2-8789
- 2-8433
- 2-9822
5 2-8396
6 2-8436
- 2-9824
7 2-8431
8 2-8435
-- 2-9823
9 2-6426
10 2-8398
11 9-1105
12 9-1288
13A  2-8883
13B  2-8803
14 2-3153
15 2-3154
16 3-5744
17 9-0391
18 9-1646
19 2-6436
20 11791
21 3-4329
22 9-1189
23 7-6978
24 7-9577
25 2-2779
26 2-6219
27 3-4376
28 2-4562
29 2-8397
30 2-8560
3 2-8559
32 9-0365
- 90555
33 9-1076
34 3-3853
35 2-6216
36 9-1644
37 9-1244
38 9-1296

21” PLATINUM SERIES O, S.P.

CONTROL, Blade —
CONTROL, Traction

PIN, 5/16 x 1-7/16" Clevis
DECAL, Engine Speed (Without Choke)(EURO Briggs & Stratton Models)
DECAL, Engine Speed (Without Choke)

DECAL, Engine Speed (With Choke) (EURO Kawasaki Models)

KNOB, Throttle Control & 3-Speed Control (2)

DECAL, OPC/SP Instruction

DECAL, OPC/SP Instruction (EURO Model ELP21500KWV)

DECAL, Console

DECAL, 3-Speed Control

DECAL, 3-Speed Control (EURO Model ELP21500KWV)

CONSOLE, Control

CONTROL ASSEMBLY, 3-Speed

SCREW, #10-16 x 1/2" Hex Washer Head, Self-Tapping (8)

SCREW, 1/4-20 x 2" Hex Washer Head, Self-Tapping (2)

CABLE ASSEMBLY, Blade Control(EURO Kawasaki Models)

CABLE ASSEMBLY, Blade Control

CLAMP, Throttle (3-Speed Control) (2)

SCREW, #10-32 x 5/8" Slotted Hex Head, Self-Tapping (2)

KNOB, 5/16-18 Thread (2)

WASHER, 5/16 Internal Tooth Lock (2)

NUT, 5/16-18 Hex Nyloc (4)

CLAMP, Double Tube

RETAINER, 5/16 Bolt

BRACKET, Handle (2)

SCREW, 5/16-18 x 2" Curved Head (2)

NUT, 1/4-20 Hex Nyloc

SCREW, 1/4-20 x 1 1/2" Hex Head Cap, Grade 5

GUIDE, Rope (2) -

CLAMP, Cable (4)

BRACKET, Console (2)

CABLE, Traction

CONTROL, Throttle (Brigg's & Stratton Engine Without Choke)

ASSEMBLY, Throttle Control (Kawasaki Engine) (EURO Kawasaki Models)
CABLE, Throttle Control (Kawasaki Engine) (EURO Kawasaki Models)
COTTER-PIN, 1/8 x 3/4” (2)

COTTER-PIN, 3/32" x ¥4" (2) (LP21600, ELP21550KWV, ELP21600 Models)
WASHER, Flat, .343 1.D. x .688 O.D. (6)

HANDLE, Upper

GRIP, Foam

PIN, 5/16 x 1.71" Clevis .
SCREW, M5 Thread, Hex Head Torx (EURO Model ELP21500KWV) z
WASHER, 11/32" Flat (4) ,

.MANUAL No. 06196



i LIST SHOWN ON
S PAGES6&7

MANUAL No. 06196 - : 217 PLATINUM SERIES O, S.P.



WI;EEK, WHEELS & DISCHARGE COMPONENTS

ITEM PART NO.

1 5-2881
2 9-1201
3 4-6505
4 2-8443
5 9-1213
6 6-1961
7 9-1232
8 9-0324
9 2-8440
- 2-2841
10  9-0365
11 2-4751
12 4-1364
13 2-8444
14  2-4558
15 1-3946
16A  3-4340
16B  3-4341
17 4-1344
18 1-6152
19  9-1192
20 9-1193
21 2-8456
22  9-1075
23 2-4595
24 1-3010
- 2-2841
-~ 2-9784
25  3-3732
26 9-0362
27 91214
- 1-0783
28  1-5780
- 2-1764
29 9-0201
30  7-6979
31 2-6631
- 2-6630
32 2-6427
- 2-6428
33 7-9268
34  9-0483
35  9-0143
36  2-4540
37  5-3508
38 2-4541

DESCRIPTION

ASSEMBLY, Discharge Door

SCREW, #10-24 x 1 1/2" Slotted, Hex Washer Head, Self-Tapping
COVER, Belt/Tie Bar

DECAL, Cover

SCREW, #10-24 x 1" Slotted, Hex Washer Head, Self-Tapping
DECK, 21” Cast Aluminum

PIN, Tie Bar, 3/8 x 5/8”

SCREW, 3/8-16 x 1" Hex Head, Self-Tapping (3)

DECAL - WARNING (Deck)

DECAL - WARNING (Deck) (European Models Only)
COTTER-PIN, 1/8 x 3/4”

SPRING, Tie Bar

ASSEMBLY, Tie Bar

LOGO, SNAPPER Platinum Series

BUSHING, Front Axle (2)

RETAINER, Wheel (2)

SPRING, Axle Retaining (Left Side)

SPRING, Axle Retaining (Right Side)

ASSEMBLY, Front Axle

HUB-CAP, Front Wheels (2)

WASHER, 1/2" Flat (4)

HAIRPIN, .062 x .900" (4)

ASSEMBLY, Wheels (Front) (2)

SCREW, #10-24 x 5/8” Slotted, Hex Washer Head, Self-Tapping (4)
BAFFLE, Discharge

DECAL - DANGER

DECAL - DANGER (European Model ELP21500KWV)
DECAL - DANGER (European Models ELP21550KWYV, ELP21600)
SUPPORT, Rear Axle (2)

SCREW, 1/4-20 x 5/8” Hex Washer Head, Self-Tapping (6)
KEY, HP-506 Hi-Pro

KEY, HP-505 Hi-Pro (Kawasaki Models)

PULLEY, Traction Drive (Briggs Engine)

PULLEY, Traction Drive (Kawasaki. Engine)

SCREW, 5/16-18 x 5/16" Hex. Socket Set

NUT, 3/8-16 Hex Nyloc (2)

HUB, 25 mm Blade Drive

HUB, 7/8” Blade Drive (Kawasaki Models)

BLADE, 21" Bagging (Shown)

BLADE, 21" Mulching/Bagging

WASHER, 3/8 Split Lock (Heavy)

SCREW, 3/8-24 x 1 3/4" Hex Head Cap, Grade 5

BOLT, 3/8-16 x 1 1/4” Hex Flange Lock (2)

HUB-CAP, Rear Wheels (2)

ASSEMBLY, Rear Drive Wheels (2) (Includes item 38)
BUSHING, Rear Wheel (2)

WHEELS, DECK & COMPONENTS Continued On Next Page

21" PLATINUM SERIES O, S.P.

5 "MANUAL No. 06196



WHEELS, DECK & COMPONENTS

ITEM PART NO. DESCRIPTION

39 2-4750 BELT, Traction Drive
40 2-8438 DECAL, Height Adjustment
- 2-8454 DECAL, Height Adjustment (European Models)
41 2-8442 DECAL, Deck (Right Side)
42 9-1892 PUSH-NUT, 1/4”
43 9-1191 RIVET, 3/16 x 1/2" Steel (2)
44 3-3752 PLATE, Height Adjustment
45 9-1238 BOLT, 5/16-18 x 1" Carriage, Gr. 5 (4)
46 2-9470 DECAL, Patent Numbers
47 9-0055 WASHER, 1/4 Flat (2)
48 2-4753 SHIELD, Trailing
49 4-3808 ROD, Trailing Shield Pivot
50 2-8448 DECAL, Briggs & Stratton, 5.5HP Diamond-Plus I/C
- 2-8449 DECAL, Briggs & Stratton, 5.5HP Diamond-Plus I/C OHV
-- 2-8917 DECAL, Briggs & Stratton, 6HP Diamond-Plus I/C (Shown)
51 2-8441 DECAL, “Exclusive Platinum Series”, Briggs & Stratton Engine
52 2-8439 DECAL, Convertible Mower
53 2-6809 DECAL, - WARNING
- 2-9825 DECAL, - WARNING (European Models)
54 2-9784 DECAL, Deck/Chute, International
Warning (European Model ELP21500KWV)
55 2-6877 DECAL, Kawasaki Engine (Starter)
(European Model ELP21500KWV)
56 2-6878 DECAL, Kawasaki Engine (OHV)
(European Model ELP21500KWV)
57 2-7432 DECAL, Kawasaki Engine 5HP (OHV)
, (European Model ELP21500KWV)
58 2-9779 DECAL, Spark Plug (European Model ELP21500KWV)
59 2-9776 DECAL, European Community (European Models)
60 2-3009 DECAL, Noise Control (European Models) ’
61 4-3835 BRACKET, RH TS Pivot Rod
62 4-3836 BRACKET, LH TS Pivot Rod (Not Shown)
63 8-0362 SCREW, 1/4-20 x 5/8" Hex Washer HeadSelf-Tapping (2)
64 3-6434 DECAL, 1997 Year of Manufacture
65 2-9082 DECAL, 5HP Overhead Valve (Kawasaki Models)

66 4-6357 DECAL, Warning

- wx ENGINE, 5.5HP Briggs & Stratton I/C Diamond-Plus Model 129802,
Type 1512, Trim 21

-- w ENGINE, 5.5HP Briggs & Stratton OHV Diamond-Plus Model 99772,
Type 3625, Trim 01

-- > ENGINE, 5HP Kawasaki OHV Model FC150V-ES12 (European
Model ELP21500KWV)

-- bl ENGINE, 6HP Briggs & Stratton I/C Diamond-Plus Model 12J802

Type 1528, Trim 21 (European Models
ELP21550KWV, ELP21600)
-- bl ENGINE, 5.5HP Kawasaki (European)

7 [ S —
MANUAL No. 06196 6 21" PLATINUM SERIES O, S.P. -



DISCHARGE COMPONENTS

KITS AVAILABLE

Part No. Description

6-1396 . KIT, Grass Catcher
6-1397 KIT, Side Discharge
E Chute

6-1398 KIT, Muiching

—

ITEM PART NO. DESCRIPTION

1 2-8445 GRASSBAG, Snapper Platinum Series

2 5-3176 ASSEMBLY, Catcher Frame (Includes item 3)

3 2-6421 GRIP, Catcher Frame

4 2-6390 PLUG, Mulching

5 2-6714 CHUTE, Side Discharge (Includes item 24 from Page 5)

- 21” PLATINUM SERIES O, S.P. 1 MANUAL No. 06196 -



 AXLE/TRANSMISSION ASSEMBLY

-~ " SILHOUETTE
OF WHEEL
\ ASSEMBLY —

\
e N\ ®
it o P.N. 90376 — > %
SILHOUETTE v
OF WHEEL
ASSEMBLY
- MANUAL No. 06196 . - 21” PLATINUM SERIES O, S.P.



 AXLE/TRANSMISSION ASSEMBLY

ITEM PART NO. DESCRIPTION

1 5-3898 AXLE/TRANSMISSION ASSEMBLY (Includes items 2 thru 23)
2 2-6231 ASSEMBLY, Transmission
3 4-1363 ASSEMBLY, Rear Axle Weldment
4 2-4573 SHIELD, Dust (2)
5 2-4749 PIN, Pawl, 3/16 O.D. (2)
6 2-4549 PINION, Right Hand Drive
7 2-4550 PINION, Left Hand Drive
8 1-4341 RING, Retaining (4)
9 9-1194 WASHER, .531 I.D. x 1.50 O.D. (2)
10 2-6478 RETAINER, Pinion Seal (2)
11 2-6479 SEAL, Pinion (Felt) (2)
12 2-5066 ASSEMBLY, Bearing Carrier (2)
13 2-4715 BUSHING, Rear Axle (2)
14 2-4748 TUBING, 5/8” |.D., Convoluted
15 9-0361 SCREW, 5/16-18 x 5/8” Hex Washer Head, Self-Tapping (2)
16 3-3768 BRACKET, Transmission
17 9-1187 NUT, M10-1.50 Hex Nyloc
18 2-4747 PULLEY, Transmission
19 2-4879 WASHER, Felt
20 9-1084 SCREW, 1/4-20 x 3/8” Hex Washer Head, Self-Tapping (4)
21 2-6420 GRIP, Height Adjust Lever
22 6-1272 KIT, Height Adjusting Lever (Includes items listed below)
-- 3-3967 LEVER, Height Adjusting
- 9-1240 SCREW, #10-32 x 5/8” Hex Washer Head, Grade 5 (2)
- 9-0376 NUT, #10-32 Hex Nyloc (2)
23 2-6232 SPRING, Transmission Extension
-- 4-3859 SPRING, Transmission Extension (Short)

(Models LP21600, ELP21550KWV, ELP21600)

21” PLATINUM SERIES O, S.P. g MANUAL No. 06196



DECALS

SILF
PROPELLED
PULL LEVERS 1O
enemriie, B HANDIEBAR TO ENGAGE.

RELEASE LEVERS
10O DISENGAGE.

pd bl LR
P—A-T—1-N-U-M—5-E-R1-£-5

o

0 AP
“‘(5 RER0
&yﬁﬁgons ™ K:%§30N
CF PRODUCT CAN RESULTY

A WARNING
[_WWW
& READ THE OPERATOR'S MANUAL,

| o a0 acaoes sLowes. wOT P o) DoV,

» DO NOT mmmum“m

100K DOWN AND BENIND SEFORE AND "
restey e Mo

OW!mmrwnnmnm
*NEEP SAFETY CRWCES (oUARE, SELON SWCHES

[ £\ Da machine niet gebrulken zonder de
grasopvangzak of de beschermkap

Do not operate without entire Grass
Catcher or Guard in place

® Ne pas utilises sans le bac de
ramassage ou la projection en place

Betraiben Sle dleses GerAt nicht ohne
Grasfangkorb oder Abdeckschutz

(This Product may be covered by |
one or more of the following
patents: 4,158,219 4,164,112
4,189,903 4,248,034 4,300,332
4,430,848 4,498,552 4,156,146
4,920,733 4,936,886 4,984,479
4,989,400 5,042,241 5,066,146
5,146,735 5,1 5,199,251
5,297,319 5,303,534 2.353.578

5,

5,353,581 5,488,818 511,367
5,526,635 D338,400 601,512
LOMer Patents Pending. 29410

AWARNING DO NOT OPERAIE MOWER UNLESS
GRASS CATCHER, SIDE CHUTE. OR PLUG 1S IN PLACE.

MANUAL No. 06196 10 217 PLATINUM SERIES O, S.P.



DECALS

Voorzichtig bij het gebruik Operate Safely " Utiliser aves précaution Mit Vorsicht betreiben / 2 5
QOmstaanders weghouden feep Bystanders Tenir toule personne 'B'elmhende
ﬁtbmimnwiizing ine, R"’:: e éloignee rhalten
zen voOr deze machine in e; 1 instructions structions Lesen i i

gebruik te nemen Befors Operating This Machine %‘.‘J“u‘é‘g".’.’«% machine vor mﬁ&"é’hmﬁlﬁ"é‘ﬂ&%
De machine niet gebruiken ® Do not operate without entire Ne pas utiliser sane ie bac Betreiben Sie dieses Gerat
zonder de grasopvangzak Grass Catcher or Guard in place ramassage ou la protection nicht ohne Grasfangkorb oder
of de bescharmkap oh place Abdeckschutz

P s \
'De machine nist gebruikenzonder de |
‘gmomngzakofdebaschennkap l 26
Do not operate withoutentire Grass /
Catcher or Guard in place
@N-muﬂllwsmshbacde ~

ramassage ou ia projection en place -

: ¥ Kawasaki
® Betraiben Sle dieses Gerit nicht ohne| 5

Grasfangkorb oder Abdeckschutz [~ \

ITEM PARTNO. DESCRIPTION

2-8789 DECAL, Engine Speed (Without Choke) (European Briggs & Stratton Models)
2-8433 DECAL, Engine Speed (Without Choke)

2-9822 DECAL, Engine Speed (With Choke) (European Kawasaki Models)
2-8436 DECAL, OPC/SP Instruction

2-9824 DECAL, OPC/SP Instruction (European Model ELP21500KWV)
2-8431 DECAL, Console

2-8435 DECAL, 3-Speed Control

2-9823 DECAL, 3-Speed Control (European Model ELP21500KWV)

9 2-8443 DECAL, Cover

10 2-8440 DECAL - WARNING (Deck)

11 2-2841 DECAL - WARNING (Deck) (European Models Only)

12 1-3010 DECAL - DANGER

13 4-6357 DECAL, Warning

14 2-9784 DECAL - DANGER (European Models ELP21550KWV, ELP21600)
15 2-8438 DECAL, Height Adjustment

16 2-8454 DECAL, Height Adjustment (European Models)

17 2-8442 DECAL, Deck (Right Side)

18 2-9470 DECAL, Patent Numbers

19 2-8448 DECAL, Briggs & Stratton, 5.5HP Diamond-Plus I/C

20 2-8449 DECAL, Briggs & Stratton, 5.5HP Diamond-Plus I/C OHV

21 2-8917 DECAL, Briggs & Stratton, 6HP Diamond-Plus I/C (Shown)

22 2-8441 DECAL, “Exclusive Platinum Series”, Briggs & Stratton Engine

23 2-8439 DECAL, Convertible Mower

24 2-6809 DECAL, - WARNING

25 2-9825 DECAL, - WARNING (European Models)

26 2-9784 DECAL, Deck/Chute, International Warning (European-Model ELP21500KWV)
27 2-6877 DECAL, Kawasaki Engine (Starter) (European Model ELP21500KWV)
28 2-6878 DECAL, Kawasaki Engine (OHV) (European Model ELP21500KWV)

0 N O O b WN -

(Continued on next page)

21” PLATINUM SERIES O, S.P. 11 MANUAL No. 06196



DECALS

HP

OVERHEAD
VALVE

—
=
o

OVERHEAD
VALVE

ITEM PART NO.

29
30
31
32
33
34

'MANUAL No. 06196

2-7432
2-9779
2-9776
2-3009
3-6434

2-9082

DESCRIPTION
DECAL, Kawasaki Engine SHP (OHV) (European Model ELP21500KWV)
DECAL, Spark Plug (European Model ELP21500KWV)

DECAL, European Community (European Models)

DECAL, Noise Control (European Models)

DECAL, 1997 Year of Manufacture

DECAL, SHP Overhead Valve (Kawasaki Models)

12 217 PLATINUM SERIES O, S.P.



"~ SERVICE NOTES




Parts Manual for

SNAPPER

21”7 PLATINUM SERIES
CAST ALUMINUM REAR
DISCHARGE
SELF-PROPELLED
WALK BEHIND
MOWER MODELS

SER[ES 0 LP21550
LP21550V

NLP21550V
ELP21600
NLP21600
ELP21500KWV
LP21600

- ELP21550KWV
ELP21600

IT IS THE POLICY OF SNAPPER TO IMPROVE ITS PRODUCTS WHENEVER IT IS
POSSIBLE AND PRACTICAL TO DO SO. WE RESERVE THE RIGHT TO MAKE CHANGES
OR ADD IMPROVEMENTS AT ANY TIME WITHOUT INCURRING ANY OBLIGATION TO
MAKE SUCH CHANGES ON PRODUCTS MANUFACTURED PREVIOUSLY.

SNAPBPER...c.c.c. cs.. 50253 v5.0.

~ MANUAL No. 06196 - (REV. 3, 9/97) ’ PrmtedeSA



